KIP

KIP 7170K
Parts Manual

Version 2.1 North America

5/

7
SYSTEM

SOFTWARE"



v MECER] 1
ASSEMBLY LOCATION 1

1.1=

Ver. 2.1 Jul. 2016

o
o
@

o

X
)

=z
@
o)

2]

System K Controller




ltem Part Number Decsription Type Qty SC
1 2344490010 |FUSER ASSY (120V) 120V 1 |C
2 FEEDER ASSY 1 |N
3 7055180020 |TR/ST CORONA ASSY 1 |C
4 7341390010 |ROLL PAPER DECK ASSY 1 1 |D
5 7051300110 [CUTTER 1 |B
6 7341490010 |ROLL PAPER DECK ASSY 2 1 |D
7 |*[ 9000500468 |KIP SYSK DC3 CONTROLLER NR KCS version 1 |B
8 2290090040 |K134 SPECIFICATION SCANNER COMPONENT 1 |C
9 2348080120 |AF HDD Service Advanced format, MQO1ABD032 1 |B
10 9000500427 |MEMORY DDR3 1333 U-DIMM 2G for DC3(DDR3 1333 NON-ECC U-DIMM 1 | B
11 9000500365 |[DC-DC POWER SUPPLY DTX-36 1 |B
12 9000500429 |MOTHER BOARD (WITH RETAINER) for DC3(1B75-M2T (w.RETAINER) ) 1 |B
13 9000500434 |CELERON G540 2.50GHZ Socket LGA1155 1 |C
14 9000500388 |PCI RISER CARD KS8 version 1 |C
15 |k
16 |*| Z346590010 (Ul ASSY 1 |D




2. 1= MERER 2

Ver. 1.0 Jul. 2013

ASSEMBLY LOCATION 2




Item Part Number Decsription Type Qty SC
1 2345180010 [IM CORONA ASSY 1 |C
2 2343880011 |LED HEAD ASSY 1 |B
3 2344700010 [PHOTOCONDUCTIVE DRUM 1 |B
4 2344680010 |DEVELOPER MAIN ASSY 1 |B
5 2344680020 [HOPPER ASSY 1 |D
6 2344690010 |DEVELOPER ASSY 1 |D




3. TP UEMHELL 1

Ver. 1.0 Jul. 2013

ENGINE FRAME PARTS ASSY 1




Item Part Number Decsription Type Qty SC
1 2056700020 [FAN ASSY ASFN60372 2 |C
2 6915203084 |PAN HEAD SCREW,W/SW FW M3x30,Fe+Zn-C(3ffli/n—}) 4 |D
3 9000101098 |TONER DENSITY SENSOR GP2Y40010KOF 1 |C
4 9000450375 |SNAP BAND SKB-131PW 3 [D
5 Z053100070 [SPRING LEAF 2 |[D
6 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(31fi/n f-}) 8 |D
7 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 51 | D
8 6908203125 |BIND.HEAD SCREW M5x8,Fe+Zn-C(31fli/n f-}) 6 |D
9 9000450464 |WIRE SADDLE LWS-1316Z 1 |D
10 9000450461 |WIRE SADDLE LWS-0711Z 1 |D
11 Z053101010 [SLIDER 2 |[D
12 2163180050 |TR GUIDE (UPPER) ASSY 1 |D




4. T T VBB 2

Ver. 2.0 Apr. 2013 (USA/USK)

ENGINE FRAME PARTS ASSY 2




Item Part Number Decsription Type Qty SC
1 2053180040 [COUNTER ROLLER ASSY (S) 2 2 |[D
2 Z053180030 |COUNTER ROLLER ASSY (C) 2 1 |D
3 2053180020 [COUNTER ROLLER ASSY (S) 1 2 |[D
4 Z053180010 |COUNTER ROLLER ASSY (C) 1 1 |D
5 9000770018 |RETAINING RING-C 1 |D
6 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 12 | D
7 9000780165 |BEARING (608ZZNRSD03) 608ZZNRSDO3M3MTLY 121 1 |D
8 6951421509 |SET SCREW M4 x6,Fe+Bkn 1 |D
9 6807033306 |RETAINING RING-E E3,Ni 12 | D
10 9000450461 |WIRE SADDLE LWS-0711Z 1 |D
11 2163100240 |[GEAR HELICAL 34T 1 |D
12 6908203079 |BIND.HEAD SCREW M3x12,Fe+Zn-C(3ffli/nA—}) 2 |D
13 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 49 | D
14 9000780188 |BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 2 |[D
15 9000450375 |SNAP BAND SKB-131PW 5 |D
16 9000100982 |SENSOR PS117ED1 2 |B
17 2163100230 |[GEAR HELICAL 20T 1 |D
18 6949408302 |CAP SCREW M3x6,Fe+BK 1 |D
19 9000450544 |EDGE SADDLE EDS-4 1 |D
20 9000820011 |WASHER 8.1x14x0.2t 2 |[D
21
22
23
24




5. TV UEMFHEIL 3

Ver. 1.0 Jul. 2013

ENGINE FRAME PARTS ASSY 3

DRUM BLOCK FIX TOOL
rFSLT70yvYEREARE




Item Part Number Decsription Type Qty SC
1 2168580040 [DRUM BLOCK FIX TOOL 1 |D
2 Z053100380 |PLATE ELECTRODE 4 [D
3 7053100410 [PLATE ELECTRODE 2 4 [D
4 6914202100 |BIND.HEAD SCREW,W/OTW M4 x8,Fe+Ni 1 |D
5 2163100140 [BLOCK 1 |D
6 2163100150 |BLOCK 2 1 |D
7 2053101120 |[COLLAR 4 1 |D
8 1155500120 |COLLAR C-FSR GEAR 2 |[D
9 2053100560 |COLLAR 2 |[D
10 2163100300 |ROLLER CLEANING 1 |D
11 9000450375 |SNAP BAND SKB-131PW 11 | D
12 9000450334 |EDGE SADDLE EDS-0607U 1 |D
13 2161600820 |[GEAR HELICAL 23T 1 |D
14 6817114032 |PARALLEL PIN ©2x14,SUS303 1 |D
15 2161600850 [PULLEY GEAR 1 |D
16 2163100320 |PLATE 2 1 |D
17 2051600490 ([BELT 4 (120S3M369) 1 |C
18 9000450544 |EDGE SADDLE EDS-4 4 |D
19 2053100640 [PLATE 4 1 |D

20 2053100650 |PLATE ELECTRODE 4 1 |D
21 6807033310 |RETAINING RING-E E7,Ni 5 |D
22 1159100060 |BUSH B-F8-13 4 |D
23 2343100010 [PLATE ELECTRODE 1 |D
24 9000450336 [BUSHING SB-4025 2 |[D
25 6923212076 |BIND.HEAD TAPPING SCREW M3x6,Class2,Fe+Zn-C(3{fi/n —}) 1 |D
26 6908203125 |BIND.HEAD SCREW M5x8,Fe+Zn-C(3ffli/n f-}) 4 |D
27 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 20 | D
28 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 8 |D
29 6908203102 |BIND.HEAD SCREW M4x12 Fe+Zn-C(3ff/n 4—}) 1 |D
30 2051600310 |PULLEY 3 1 |D
31 6802015211 |FLAT WASHER M4,Fe+ZC(3fi/ri-}) 4 |D




Ver. 1.0 Jul. 2013 6. T UEMHHEIL 4
ENGINE FRAME PARTS ASSY 4




Item Part Number Decsription Type Qty SC
1 6923212076 |BIND.HEAD TAPPING SCREW M3x6,Class2,Fe+Zn-C(3{fi/n —}) 2 |D
2 9000750020 |PARALLEL PIN @3x15(SUS303) 2 |[D
3 6807033310 |RETAINING RING-E E7,Ni 1 |D
4 7101703210 |COUPLING 1 |D
5 6915203082 |PAN HEAD SCREW,W/SW FW M3x20,Fe+Zn-C(31fh/m 4—}) 3 |D
6 9000750031 |PARALLEL PIN ©3x14(SUS201) 1 |D
7 6601100100 |CAM 2 |D
8 9000790040 |BUSH B-F10-17 2 |[D
9 6807033311 |RETAINING RING-E E8,Ni 4 [D
10 6908203100 |BIND.HEAD SCREW M4x8,Fe+Zn-C(31fi/n f-}) 2 |D
11 9000450461 |WIRE SADDLE LWS-0711Z 2 |D
12 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 4 |D
13 9000380130 |MOTOR SET GEARD 9J06M10301 20-04301 1 |C
14 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/n f-}) 11 | D
15 9000101266 |SENSOR GP1A73AJ000F 1 | B
16 9000450544 |EDGE SADDLE EDS-4 1 |D




7. LEDTZ L —L#l3L

Ver. 1.2 Sep. 2014

LED FRAME ASSY

P\age 39

ITEM 32




Item Part Number Decsription Type Qty SC
1 9000450336 [BUSHING TYPE / STANDARD 3 |D
2 6914202099 |BIND.HEAD SCREW,W/OTW M4 x6,Fe+Ni 1 |D
3 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 30 [D
4 6908203125 |BIND.HEAD SCREW M5x8,Fe+Zn-C(31fli/n f-}) 2 |D
5 9000450375 |SNAP BAND SKB-131PW 4 [D
6 Z053800110 |PLATE 1 |D
7 9000450334 |EDGE SADDLE EDS-0607U 1 |D
8 2343800200 |SPRING LEAF 2 |[D
9 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffli/nf-}) 14 | D
10 6807033310 |RETAINING RING-E E7,Ni 2 |[D
11 7053800140 |BLOCK 2 |D
12 Z053800131 |SPRING LEAF 2 2 |D
13 7053820010 |HV SOCKET ASSY 1 |D
14 9000420038 |SPACER KGLS-6S 1 |D
15 1159100060 |BUSH B-F8-13 2 |D
16 7201102850 |HANDLE 1 |D
17 9000450461 |WIRE SADDLE LWS-0711Z 4 |D
18 6908203101 |BIND.HEAD SCREW M4x10,Fe+Zn-C(3ffli/n—}) 2 |D
19 2343800430 [LED TENSION SPRING 1 2 |[D
20 2343800440 |LED TENSION SLIDER 2 |[D
21 6807033304 |RETAINING RING-E E2,Ni 2 |[D
22 6807033307 |RETAINING RING-E E4,Ni 2 [D
23 2343800130 |SUB SPRING 2 |[D
24 2343800210 |BRACKET 1 |D
25 2343802170 [COLLAR 1 |D




Ver. 1.0 Jul. 2013 8. AR{RER{FHEIL 1
MAIN FRAME PARTS ASSY 1




Item Part Number Decsription Type Qty SC
1 2161600660 |PULLEY 9 3 |D
2 6807033310 |RETAINING RING-E E7,Ni 25 [ D
3 1159100060 |BUSH B-F8-13 2 |D
4 6949408302 |CAP SCREW M3x6,Fe+BK 2 |[D
5 9000780188 |BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 11 | D
6 2161600480 |SHAFT 6 1 |D
7 2161600040 [SHAFT 1 |D
8 2161600370 |GEAR 36T 1 |D
9 2161600380 |PULLEY 3 1 |D
10 6914202099 |BIND.HEAD SCREW,W/OTW M4 x6,Fe+Ni 5 [D
11 6817114032 |PARALLEL PIN ©2x14,SUS303 2 |[D
12 2161600580 |BELT (90S3M576) 1 |C
13 2161600400 [PULLEY 4 2 |[D
14 6951421509 |SET SCREW,W.POINT M4 x6,Fe+BK 8 [D
15 2161600470 [BELT (90S3M756) 1 |C
16 2161600460 |BELT (90S3M699) 1 |C
17 9000770018 |RETAINING RING-C No.STW-8 10 | D
18 9000780186 |BEARING(608ZZ M3MT) 608ZZM3MTLY551 2 |[D
19 9000820012 |WASHER ©8.1x(p14x0.5,BS AR [D
20 2166700010 |DC MOTOR DRG-6236-226 1 |C
21 9000820011 |WASHER AR | D
22 2166700020 |DC MOTOR DRG-6236-226B 1 |C
23 9000800160 |PARALLEL KEY S45C 4x4x16 2 |D
24 9000780165 |BEARING (608ZZNRSD03) 608ZZNRSDO3M3MTLY 121 2 [D
25 7106704020 |CLUTCH MIC5NE-45 1 | B
26 2161600320 |GEAR 2 1 |D
27 2161600330 |GEAR 3 1 |D
28 2161600430 |PULLEY 7 1 |D
29 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fi/n —}) 16 | D
30 2161600490 |SHAFT 7 1 |D
31 2161600600 |GEAR 4 1 |D
32 6908203101 |BIND.HEAD SCREW M4x10,Fe+Zn-C(3ffli/rn—}) 8 |D
33 2161600360 |GEAR 30T 1 |D
34 Z051600031 |GEAR 1 |D
35 2051600370 |GEAR 7 2 |[D
36 2051600380 |COLLAR 2 |[D




9. AR{KERfHHEL 2

Ver. 1.2 Sep. 2014

MAIN FRAME PARTS ASSY 2




Item Part Number Decsription Type Qty SC
37 2161600500 |SHAFT 8 1 |D
38 4211-17 SPUR GEAR,30T(¢p8) 2 |[D
39 4211-48 SPUR GEAR 24T(¢8) 1 |D
40 2161600080 |SHAFT 2 1 |D

1 2161120060 [BRACKET 9 ASSY 1 |D
2 —

3 6908203108 |BIND.HEAD SCREW M4x35, Fe+Zn-C(31fh/n 4—}) 13 | D
4 6807033308 |RETAINING RING-E E5,Ni 2 |[D
5 9000470140 |DC BLOWER D12F-24BL 05 3 |C
6 6946203345 |CRS.HEX.HEAD BOLT,W/SW M5x12,Fe+Zn-C(3ffli/n—}) 12 | D
7 Z116700010 [FAN ASSY ASFN90372 [190 1 |C
8 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 4 |D
9 —

10 —

11 —

12 Z051000210 |ADJUSTMENT LEVEL 4 [D
13 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffli/nf-}) 100 | D
14 Z161000050 |CASTER 4 [D




Ver. 1.0 Jul. 2013 10. AR{RER{HHEIL 3
MAIN FRAME PARTS ASSY 3

3




Item Part Number Decsription Type Qty SC
1 Z051300960 [HOLDER SHAFT 2 |[D
2 1159100060 |BUSH B-F8-13 2 |[D
3 6914202099 |BIND.HEAD SCREW,W/OTW M4x6,Fe+Ni 4 |D
4 2051101220 |PLATE ELECTRODE 2 |[D
5 Z051100300 |PLATE 2 |[D
6 6915203099 |PAN HEAD SCREW,W/SW FW M4x6,Fe+Zn-C(3ffi/n f-}) 1 |D
7 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fi/n —}) 42 | D
8 9000770017 [KL CLIP 2 |[D
9 2056400070 |HV SOCKET ASSY 1 |D
10 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 14 | D
11 9000780188 |BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 2 |D
12 |*| Z341160010 |CLUTCH BRAKE ASSY 1 |D
13 9000820012 |WASHER ©8.1x(p14x0.5,BS AR [D
14 9000770006 |GRIP RING ¢8,Fe+BK 1 |D
15 2051600360 |GEAR 6 1 |D
16 6951421509 |SET SCREW,W.POINT M4 x6,Fe+BK 1 |D
17 6807033310 |RETAINING RING-E E7,Ni 4 [D




Ver. 2.0 Apr. 2015 (USA/USK/JP)

Page 42
/ltem 7

1. RRER{THEIL 4
MAIN FRAME PARTS ASSY 4

A

o—17



ltem Part Number Decsription Type Qty SC
1 ———
2 9000340084 |FUSE TSC3.15AH 3 |B
3 [*] 9000400023 |SOLID STATE RELAY AQJ416V 2 | C
4 6802015211 |FLAT WASHER M4, Fe+Zn-C(3fi/r —}) 4 | D
5 6914202099 |BIND.HEAD SCREW,W/OTW M4x6,Fe+Ni 3 |D
6 6909203076 |PAN HEAD SCREW,W/SW M3x6,Fe+Zn-C(3ffi/n f-1) 3 |D
I 6905202077 |FLUSH HEAD SCREW M3x8,Fe+Ni 2 | D
8 9000370057 |RELAY G7L-2A-TUB(DC24V) 1 [C
9 9000450544 |EDGE SADDLE EDS-4 1 |D
10 6908206099 |BIND.HEAD SCREW M4x6,Bs+Ni 1 |[D
11 9000360055 |BREAKER W28-XQ1A-15 1 |C
12 |*| 7246160010 |NOISE FILTER ASSY SUP-J15G-E 1 |[D
13 6806012291 |OUTER TOOTHED LOCK WASHER M4, Fe+Ni 1 |D
14 |*| 9000340094 |FUSE HOLDER 1 [C
15 |*| 9000340095 |FUSE HOLDER 2 |C
16 9000450375 |SNAP BAND SKB-131PW 13 [D
17 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(31fli/n }—}) 26 | D
18 9000420038 |SPACER KGLS-6S 6 [D
19 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(31fli/n }—}) 11 (D
20 9000310202 |SWITCH FAL1L-AA22 1 [C
21 7241120030 |SWITCH ASSY AJB8R2004BBCF 1 |C
22 9000450334 |EDGE SADDLE EDS-0607U 1 |[D




12. A{RERfTHIL 5

Ver. 1.0 Jul. 2013

MAIN FRAME PARTS ASSY 5




Item Part Number Decsription Type Qty SC
1 9000770023 |KL CLIP 4 [D
2 6947203322 |CRS.Hex.HEAD BOLT,W/SW FW 4 [D
3 2051101460 [ROLLER 2 |[D
4 6803015229 |FLAT WASHER M3,Fe+Zn-C(3fli/nA—}) 2 |D
5 6908203125 |BIND.HEAD SCREW M5x8,Fe+Zn-C(3fffi/n f-}) 6 |D
6 9000730080 |BIND.HEAD SCREW M4x18,Fe+Zn-C(3ffli/rn4—}) 4 |D
7 6908203077 |BIND.HEAD SCREW M3x8,Fe+Zn-C(3ffli/nf-}) 2 |D
8 6914202099 |BIND.HEAD SCREW,W/OTW M4 x6,Fe+Ni 8 [D
9 9000310068 |SWITCH V-162-1C25 10E 1 |C
10 6908203100 |BIND.HEAD SCREW M4x8,Fe+Zn-C(3ffi/n f-}) 8 |D
11 9000310202 |SWITCH D2D-3104-3 1 |C
12 6908203079 |BIND.HEAD SCREW M3x12,Fe+Zn-C(3ffli/nA—}) 4 |D
13 9000450336 [BUSHING SB-4025 9 |D
14 9000450372 |SNAP BAND SKB-131PWD 9 [D
15 Z051100500 [BRACKET 7 2 |[D
16 6807033310 |RETAINING RING-E E7,Ni 2 |[D
17 2051100680 |GAS SPRING 2 |C
18 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 6 |D
19 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fi/n —}) 38 [D

20 9000450544 |EDGE SADDLE EDS-4 2 [D
21 9000450464 |WIRE SADDLE LWS-1316Z 5 |D
22 9000450461 |WIRE SADDLE LWS-0711Z 3 [D
23 6807033307 |RETAINING RING-E E4,Ni 2 |[D
24 Z051100710 |RAIL C3601-20A 2 |C
25 2161302410 [LOCK SHAFT RECEIVER 2 |[D
26 9000450337 [BUSHING SB-2718 1 |D
27 9000450375 |SNAP BAND SKB-131PW 7 |D
28 9000310163 |SWITCH CS1A-B2CA 1 |C
29 6915203082 |PAN HEAD SCREW,W/SW FW M3x20,Fe+Zn-C(31fh/n 4—}) 2 |D
30 2241100450 |CUSHION 2 2 |[D
31 9000450465 |WIRE SADDLE LWS-2218Z 7 |[D




13. A& v S #8371 1

Ver. 2.1 Jul. 2016

SCANNER ASSY 1




ltem Part Number Decsription Type Qty SC
1 |*| 7298500380 |CORRECTION CHART 1 |C
2 6908203100 |BIND.HEAD SCREW M4x8, Fe+Zn-C(3fifi/n f-}) 2 |D
3 2293600760 |CR SPRING 4 48 | D
4 7293600770 |CR SPRING 5 16 | D
5 6908203099 |BIND.HEAD SCREW M4x6, Fe+Zn-C(3ffi/n }-}) 7 |D
6 7293600170 |COUNTER ROLLER 24 | C
7 2293600730 |CR HOLDER 24 | D
8 7293600750 |WASHER 48 | D
9 6923212076 |BIND.HEAD TAPPING SCREW M3x6, Fe+Zn-C(3fifi/nf-}) 23 | D
10 7293600740 |CR SHAFT 2 24 | D
11 9000101157 |SENSOR PS122GD4-A 7 |C
12 7293600890 |CR SPRING 6 8 |D
13 6908205076 |BIND.HEAD SCREW M3x6, Fe+Zn-C(3fili B f4/ni-}) 5 |D
14 7293620090 |GLASS-DCMNT ASSY 1 |A
15 || Zz298380010 |CIS SENSOR A FLO6G-WO07 5 | B
15 |*| Z298380020 |CIS SENSOR B FLO6G-W07 5 | B
15 |*| Z298380030 |CIS SENSOR C FLO6G-WO07 5 | B
15 |*| Z298380040 |CIS SENSORD FLO6G-WO07 5 |B
16 7293600360 |PRESSURE BLOCK 1 |D
17 9000101158 |SENSOR L G248BL1 1 ]|C
18 7293600470 |SENSOR SPRING TORSION 1 |D
19 7293600450 |SPRING TORSION 3 1 |D
20 6807033308 |Retaining Ring-E E5, Ni 2 |D
21 7293600440 |HOOK 2 1 |D
22 7293600430 |[HOOK 1 |D
23 7293600390 |SPRING TORSION 2 1 |D
24 2298500082 |SHADING SHEET 1 |D
25 6923212100 |BIND.HEAD TAPPING SCREW M4x8,Fe+Zn-C(3fii/r A-1) 6 |D
26 [*| 7293600310 [CIS SPACER 10 | D




Ver. 1.0 Jul. 2013 14. A% v AL 2
SCANNER ASSY 2




Item Part Number Decsription Type Qty SC
1 7293700590 |COLLAR 1 |D
2 2293700290 |COLLAR 1 |D
3 9000630003 |ROTARY DAMPERS (TD56B1-30K-AT) TD56B1-30K-AT 1 |D
4 9000780193 |BEARING (688ZZNRG04-006A) 688ZZNRG04-006A 2 |[D
5 2293700360 [COLLAR DAMPER 2 |[D
6 7293700310 |DAMPER SPRING 1 |D
7 7293700340 [BLOCK DAMPER 1 |D
8 7293700770 |COLLAR DAMPER 3 1 |D
9 7293700800 |WASHER 7.1-13-t0.5(SW-01) 1 |D
10 6908203099 |BIND.HEAD SCREW M4x6, Fe+Zn-C(3ffi/n f-}) 4 |D
11 6908203101 |BIND.HEAD SCREW M4x10, Fe+Zn-C(3{fi/r A—}) 1 |D
12 6908205076 |BIND.HEAD SCREW M3x6, Fe+Zn-C(3fifi 4/ ni-}) 1 |D
13 2293700750 [PLAIN WASHER 7.1-14-t0.5(SUS) 3 |D
14 7293700760 |COLLAR DAMPER 2 1 |D
15 6807033310 |RETAINING RING-E E7, Ni 2 |[D
16 9000820016 |WASHER 2 |[D
17 9000740048 |SPRING DIAPHRAM 3 |D




™
13
¥
+/
+
+
X
)

Ver. 1.0 Jul. 2013

™
>
2]
2]
<
d
L
P
P
<
O
n




Item Part Number Decsription Type Qty SC
1 7293700010 [BELT 60S2M440G 1 |C
2 27293700040 45T PULLEY 2 |[D
3 9000630002 |ROTARY DAMPERS (TD56A1-30K-AT) TD56A1-30K-AT 1 |D
4 7293700290 |COLLAR 1 |D
5 9000780193 |BEARING (688ZZNRG04-006A) 688ZZNRG04-006A 2 |D
6 27293700070 |IDLER PULLEY 3 [D
7 Z296700010 [MOTOR 103H7123-5746 1 |C
8 7293700170 |SPRING TORSION 1 |D
9 6908203099 |BIND.HEAD SCREW M4x6, Fe+Zn-C(3ffli/nf-}) 9 [D
10 6908205076 |BIND.HEAD SCREW M3x6, Fe+Zn-C(3fifli B f4/ni-}) 1 |D




Ver. 1.0 Jul. 2013 16. R &+ FHAT 4
14 N SCANNER ASSY 4




Item Part Number Decsription Type Qty SC
1 7293700740 [SHEET ROLLER 3 |B
2 7293700810 |SHEET ROLLER 2 2 |B
3 7293700680 |ROLLER COLLAR 10 | C
4 7293700820 |SHEET GUIDESPRING 6 6 [D
5 7293700550 [SHEET GUIDESPRING 2 10 | D
6 2293700250 |SHEET GUIDE HOLDER 10 | D
7 7293700570 [SHEET GUIDESPRING 4 4 [D
8 7293700020 |FEED ROLLER 2 |C
9 7293700270 |[FEED ROLLER HOLDER 8 |D
10 2293700650 |ENCODER 1 |D
11 9000101158 |SENSOR LG248BLA1 1 |C
12 6908203099 |BIND.HEAD SCREW M4x6, Fe+Zn-C(3ffli/n f-}) 4 |D
13 S
14 6908205076 |BIND.HEAD SCREW M3x6, Fe+Zn-C(3fili B4/ ni-}) 39 |D
15 7293700790 [ROLLER COLLAR 2 10 | D
16 7293700210 |LOWER UNIT GUIDE PLATE 1 |D
17 27293700390 [EXIT GUIDE 1 |D
18 7293700380 |ORIGINAL GUIDE (K124SC) 1 |D




Ver. 1.0 Jul. 2013 17. Ima B F#H3L
IM CORONAASSY

17

ITEM 4



Item Part Number Decsription Type Qty SC
1 2175101370 [PLATE GRID 1 |C
2 Z055100040 |BLOCK 2 1 |D
3 2345100090 [PLATE ELECTRODE 1 |D
4 Z055100110 |SPRING 1 |D
5 Z055100030 |BLOCK 1 |D
6 6941421504 |SET SCREW M3x6,Fe+BK 1 |D
7 Z055100060 |COVER 2 1 |D
8 Z055100050 |COVER 1 |D
9 Z055100080 |WIRE HOOK 2 1 |D
10 Z055100070 |WIRE HOOK 1 |D
11 Z055100170 [HOOK 1 |D
12 Z055100180 |ELECTRODE PLATE 2 1 |D
13 3622-4 HEIGHT ADJUSTER 2 |[D
14 Z055100100 |BLOCK 3 1 |D
15 6905207076 |FLUSH HEAD SCREW M3x6,PC 2 |D
16 6905207079 |FLUSH HEAD SCREW M3x12 PC 2 [D
17 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/nf-}) 11 | D




Ver. 1.0 Jul. 2013 18. Tr/Sta B F#H3L
TR/ST CORONAASSY

Page 42/ Item 5

Page 42/ Item 3

Page 42/ Iltem 5




Item Part Number Decsription Type Qty SC
1 2055100210 [SHEET 1 |D
2 3624-6 CORONA GUARD A 6 [D
3 3624-7 CORONA GUARD B 6 |D
4 2055100140 |BLOCK 4 1 |D
5 Z055100160 |COVER 3 2 |[D
6 9000730107 |SLOTTED SET SCREW 4 [D
7 7055100190 [PLATE ELECTRODE 3 2 |[D
8 3505100160 |HEIGHT ADJUSTER 2 |[D
9 4205100220 |HEIGHT ADJUSTER 2 |[D
10 6908206082 |BIND.HEAD SCREW M3x20,Bs+Ni 2 |[D
11 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffli/nf-}) 2 |D
12 Z055100150 |BLOCK 5 1 |D




Ver. 1.0 Jul. 2013 19. TG B[ AL 1
DEVELOPER MAIN ASSY 1

Page 42

4/4 3 ltem 27, 38

Page 42
C[\ / Item 26, 37
Q\@)\ Page 42

Item 25
Page 42
Item 21, 34
Page 42
/ Item 20, 33
2 Page 42
& Item 16, 30 Item 26, 37
Page 42
ltem 18, Page 42 - Page 42 o
Item 19 em <l
& el
Page 42
Item 20, 33
Page 42
¢ Item 21, 34
. Page 42
& ltem 22, 35
Q i
\@) ‘ - Page 42
10 1 \@l 2 Item 23, Page 42
Iltem 18, 32
Page 42
Item 15, 29 Page 42 1 3

Item 16, 30

Page 42

&/ Item 17, 31




Item Part Number Decsription Type Qty SC
1 2164620050 |[SEAL L ASSY 1 |D
2 2054600240 |PIN 4 1 |D
3 9000820046 |WASHER 08.1x(p12x0.2t 1 |D
4 2164600330 |GEAR 15T 1 |D
5 6807033308 |RETAINING RING-E E5,Ni 1 |D
6 2054601290 |SEAL 10 2 |D
7 |*| Z058580010 [DEV HANDLE 1 |D
8 7054620080 |BRACKET 8 ASSY 1 |D
9 2164600470 [SEAL 18 1 |D
10 2054600330 |BRACKET 14 1 |D
11 6813032309 |RETAINING RING-C C6,BK 1 |D
12 9000820015 [THRUST WASHER ©10.1%x16%0.2 AR | D
13 2054601160 [SPRING LEAF 2 2 |[D
14 2164600580 |ROLLER SUPPLY 1 |D
15 2164600530 |SHEET 6 2 |D
16 2164600520 |SHEET 5 2 |D
17 9000780027 |BEARING (6901LLUNR/2A) 3 |D
18 6807033313 |RETAINING RING-E E10,Ni 6 [D
19 7034600500 |COUNTER ROLLER 2 |[D
20 6817114054 |PARALLEL PIN ©3x16,SUS303 2 |D
21 2164600270 |[GEAR HELICAL 25T 1 |D
22 2054600510 |COLLAR 3 |D
23 2164600460 [SEAL 17 1 |D
24 2164620100 |GEAR HELICAL 22T ASSY 1 |D
25 9000820012 |[WASHER 08.1x(p14%0.5,BS 4 |D
26 Z054600380 |COVER 1 |D
27 6807033312 |RETAINING RING-E E9,Ni 1 |D
28 9000820016 [WASHER ©10.1xp16%0.5,BS 1 |D
29 2164620060 |[SEAL R ASSY 1 |D
30 2164620020 |BRACKET 7 ASSY 1 |D
31 9000820019 |[WASHER @12.1x920x%0.2t 2 |[D
32 2054600810 |SPRING 2 2 |D
33 7054620090 |[GEAR HELICAL 28T ASSY 1 |D
34 2164620010 |BRACKET 6 ASSY 1 |D
35 2054600740 |[GEAR HELICAL 30T 1 |D
36 9000730142 [PAN HEAD SCREW, W/SW FW M4x8,Fe+Zn-C(3fffi/n f-1) 2 |D




Item Part Number Decsription Type Qty SC
37 6802015211 |FLAT WASHER M4,Fe+Zn-C(3fi/r4—}) 1 |D
38 2164600280 |GEAR HELICAL 30T 1 |D
39 6122 WASHER ©12.2xp20x0.5t 3 |D
40 2054600790 |COLLAR 3 1 |D
41 6817114041 |PARALLEL PIN 2.5x10(SUS) 1 |D
42 2164600300 |GEAR HELICAL 30T 1 |D
43 9000820008 |WASHER ©6.1xp12xt0.5 1 |D
44 6807033310 |RETAINING RING-E E7,Ni 4 [D
45 2164600320 [GEAR 21T-34T 1 |D
46 2164620090 |GEAR 29T-34T ASSY 1 |D
47 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 31 |D
48 6908203100 |BIND.HEAD SCREW M4x8,Fe+Zn-C(3ffi/n f-}) 5 |D
49 2054601260 |SEAL 5 AR [D
50 6817114056 |PARALLEL PIN @3x20,SUS303 1 |D
51 2164600310 [GEAR 16T-34T 1 |D




20. BRGIR AR 2

Ver. 1.0 Jul. 2013

DEVELOPER MAIN ASSY 2




Item Part Number Decsription Type Qty SC
1 6908203075 |BIND.HEAD SCREW M3x5,Fe+Zn-C(3ffli/nf-}) 3 |D
2 2164600630 |SEAL 24 1 |D
3 2164600370 |SCREW A 3 |D
4 2054600870 |SEAL 7 1 |D
5 2164600140 [SEPARATOR 1 |D
6 2164600190 |SEAL 9 1 |D
7 6801015106 |HEX.NUT M5,Class1,Fe+ZC(3fffi/r f-1) 2 |D
8 9000820012 |WASHER ©8.1xp14%0.5,BS 8 [D
9 6807033310 |RETAINING RING-E E7,Ni 5 [D
10 6908203100 |BIND.HEAD SCREW M4x8,Fe+Zn-C(3ffi/n f-}) 8 |D
11 2054601270 [SEAL 6 1 |D
12 2054601280 |SEAL 8 1 |D
13 2164600380 |SCREW B 3 |D
14 4205700010 |GEAR 16T 2 |[D
15 6817114051 |PARALLEL PIN @3x10,SUS303 2 |[D
16 9000450108 |CLAMP 3304(1/4) 1 |D
17 7104607870 |BUSH F8x16x5 4 |D
18 2164600240 |SPRING LEAF 3 1 |D
19 2164600250 [SPRING LEAF 4 1 |D
20 2054600550 |SPRING LEAF 5 1 |D
21 6803015229 |FLAT WASHER M3,Fe+Zn-C(3fi/r4—}) 2 |D
22 6801015104 |HEX.NUT M3,Fe+Zn-C(3fli/n4—}) 4 |D
23 6807033308 |RETAINING RING-E E5,Ni 2 |[D
24 2054600850 |SPRING 3 1 |D
25 6905202075 |FLUSH HEAD SCREW M3x5 Ni 12 | D
26 2054600561 |HOLDER 2 1 |D
27 6601700620 |NUT 4 |D
28 2054600860 |SPRING 4 1 |D
29 2164600260 [SPRING LEAF 7 1 |D
30 2346400170 |DEVELOPER HARNESS 1 |D
31 2054600290 [HOLDER 1 |D
32 9000500182 |SENSOR TSP15DA10C-01 1 |B
33 9000450107 |CLAMP 3303(3/16) 2 |[D
34 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/n f-}) 23 [ D
35 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffli/nf-}) 8 |D
36 6908203101 |BIND.HEAD SCREW M4x10,Fe+Zn-C(3ffli/n—}) 5 |D




Item Part Number Decsription Type Qty SC
37 6909203085 |PAN HEAD SCREW,W/SW M3x35,Fe+Zn-C(3fii/rA—}) 1 |D
38 6908203102 |BIND.HEAD SCREW M4x12 Fe+Zn-C(3ffli/n—}) 1 |D
39 2054601400 [SPRING LEAF 6 1 |D




21. Ay R—HE5L
HOPPER ASSY

Ver. 1.2 Sep. 2014




Item Part Number Decsription Type Qty SC
1 9601700050 |LEVER B 1 |D
2 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 4 |D
3 9601700040 |HOOK 1 |D
4 2054600910 |SEAL 8 1 |D
5 6908203101 |BIND.HEAD SCREW M4x10,Fe+Zn-C(31fh/n 4—}) 2 |D
6 2164600560 |FILTER 1 |D
7 2244600060 [JOINT R for New MOTOR (New MOTOR Coloris] 1 | D
8 6915203082 |PAN HEAD SCREW,W/SW FW M3x20,Fe+Zn-C(3ffli/n—}) 3 |D
9 9000380131 |[MOTOR SET GEARD MA-D04-008 1 |D
10 9000450334 |EDGE SADDLE EDS-0607U 1 |D
11 7056400180 [TONER MOTOR LEAD 1 |D
12 9000450375 |SNAP BAND SKB-131PW 4 [D
13 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 18 | D
14 6807033308 |RETAINING RING-E E5,Ni 2 |[D
15 6908203100 |BIND.HEAD SCREW M4x8 Fe+Zn-C(3{ili/n —}) 2 |D
16 2054600770 |SEAL 5 1 |D
17 9601700060 |HOOK 1 |D
18 2346400200 |KNC HARNESS 1 |D
19 9000500463 |KNC PCB Assy PW13551 1 |D




Ver. 1.0 Jul. 2013 22. X ERAE ST
FEEDER ASSY




Item Part Number Decsription Type Qty SC

1 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(34ifi/nj-}) 19 | D
2 2162600200 |BELT 3 [D
3 6817114031 |PARALLEL PIN ¢2x12,SUS303 7 [D
4 9000450375 [SNAP BAND SKB-131PW 3 [D
) 1159100070 |BUSH B-F6-269 4 |D
6 6807033308 [RETAINING RING-E ES5,Ni 12 |D
7 9000450002 [BUSHING OCB-375 1 1D
8 2162620010 |BRACKET 2 ASSY 1 1D
9 9000101266 |SENSOR GP1A73AJ000F 1 |B
10 2162620020 |SIDE FRAME ASSY 1 1D
11 4128-14 20T SPUR GEAR ¢6 1 |D
12 27242600020 |CAP 1 1D




Ver. 1.0 Jul. 2013 23. L EE R
UPPER FUSER ASSY




Item Part Number Decsription Type Qty SC
1 2166800020 [LAMP 120V,750W 1 | B
2 2166800010 |LAMP 120V,550W 1 |B
3 2164400460 [STOPPER 1 |D
4 2164400950 |GEAR 60T 1 |C
5 2164400910 |[COVER 2 |[D
6 3637A-19 HEATER LAMP HOLDER 4 |D
7 2244400010 [SPRING 2 |D
8 2164400370 |COLLAR 1 |D
9 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3{fi/r A-}) 6 |D
10 6807033310 |RETAINING RING-E E7,Ni 2 |[D
11 9000450349 |WIRE SADDLE LWS-1SF (ifif#4) 7 |D
12 2161600360 |GEAR 30T 1 |C
13 4211-17 SPUR GEAR,30T (p8) 1 |C
14 2164400150 |BEARING HOLDER 2 |[D
15 2166400210 [HEATER HARNESS 1 |D
16 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/n f-}) 33 (D
17 9000450544 |EDGE SADDLE EDS-4 2 |[D
18 6807033308 |RETAINING RING-E E5,Ni 2 |[D
19 9000450461 |WIRE SADDLE LWS-0711Z 2 |[D
20 2164401050 |BRACKET 23 7 |D
21 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffli/nf-}) 4 |D
22 9000290113 |THERMISTOR 1 |B
23 6908203077 |BIND.HEAD SCREW M3x8,Fe+Zn-C(3fffi/nf-}) 2 |D
24 9000290115 |THERMISTOR 3 1 |B
25 9000310211 |THERMOSTAT CH-152-35-170 2 |B
26 2164400140 |HOLDER 2 |[D
27 2166400220 [EXIT SENSOR HARNESS 1 |D
28 9000450334 |EDGE SADDLE EDS-0607U 1 |D




Ver. 1.2 Sep. 2014 24, TEEEFRHIL
LOWER FUSER ASSY




Item Part Number Decsription Type Qty SC
1 2164400520 |[GUIDE PLATE 1 |D
2 6102 WASHER SPECIAL 2 |[D
3 2161100070 [SPACER AR(2] D
4 6803015234 |FLAT WASHER 2 |[D
5 6914202099 |BIND.HEAD SCREW,W/OTW M4x6,Fe+Ni 4 |D
6 9604400390 |COLLAR 1 |D
7 2054400200 [SPRING 6 |D
8 9604400860 |GUIDE FUSER S 4 [D
9 2164400971 [GUIDE FUSER C 1 |D
10 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffi/n f-}) 10 | D
11 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 35 [D
12 2164400830 |COLLER 6 4 [D
13 9000770025 |RETAINING RING-C @10 4 |D
14 9000770017 [KL CLIP 4 [D
15 2164420050 [ARM 3 ASSY 1 |D
16 2164420060 |ARM 4 ASSY 1 |D
17 2164401130 [GUIDE FUSER A 6 [D
18 2164401140 |GUIDE STRIP NAIL 2 |[D
19 6944203358 |CRS.HEX.HEAD BOLT M6x16,Fe+Zn-C(31l/n 4—}) 2 |D
20 1159100060 |BUSH B-F8-13 2 [D
21 6807033310 |RETAINING RING-E E7,Ni 3 |D
22 6817114032 |PARALLEL PIN ©2x14,SUS303 1 |D
23 7101007090 |36 GEAR 1 |D
24 9000820011 |WASHER ©8.1xP14x0.2t AR [ D
24 9000820012 |WASHER ®8.1xP14x0.5t AR [D
25 9000780174 |Ball Bearing 6002ZZNRC3/L353 2 |[D
26 3637-10 COLLAR 2 |[D
27 6813032318 |RETAINING RING-C,S C15,BK 2 |[D
28 2164400990 [EXIT ROLLER 1 |D
29 Z051300960 |HOLDER SHAFT 1 |D
30 2054420030 |[BRACKET 2 1 |D
31 9000101266 |SENSOR GP1A73AJ000F 1 |B
32 2166400610 [EXIT SENSOR TRANSIT LEAD 1 |D
33 2164401050 |BRACKET 23 2 |[D
34 9000450544 |EDGE SADDLE EDS-4 1 |D
35 2164400850 |ROLLER PRESSURE 1 |B




Item Part Number Decsription Type Qty SC
36 7241120010 [BRACKET 13 ASSY 1 |D
37 7241120020 |BRACKET 14 ASSY 1 |D
38 2244400010 [SPRING 2 |[D




25. HEARERKESL 1 ()

Ver. 2.1 Jul. 2016

PAPER EXIT ASSY 1 (Inside)

A

A

Page 42/ Item 12

Page 42/ Item 12




Item Part Number Decsription Type Qty SC
1 2245000590 |CUSHION 2 |D
2 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3fffi/n f-1) 44 | D
3 9000770017 |KL CLIP 2 |D
4 1159100060 |BUSH B-F8-13 2 |D
5 2055000310 |SPRING 4 13 | D
6 2165000120 |GUIDE 4 4 |D
7 2165000110 |GUIDE 3 9 |D
8 6102 WASHER SPECIAL 2 |D
9 6210 SPACER 4 |D
10 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3fffi/n f-1) 5 |D
11 Z055000090 |PIN 2 3 |D
12 2055000230 |ROLLER 4 |D
13 9000770042 |RING, GRIP @3, Fe+BK 4 |D
14 4211-48 SPUR GEAR 24T 7 |D
15 9000101266 |SENSOR GP1A73AJ000F 2 |B
16 6817114032 |PARALLEL PIN 1 |D
17 2245000240 [BUSH 2 1 |D
18 6807033310 |RETAINING RING-E E7,Ni 9 [D
19 2245000220 [COLLAR 2 8 |[D

20 2245020050 |[BRACKET 2 ASSY 1 |C
21 9000450308 |BUSH 1 |D
22 2245000210 |COLLAR 1 |D
23 2245020060 |ENCODER ASSY 1 |D
24 2165000080 |SPRING 2 |D
25 2245000270 [HOOK SPRING 1 |D
26 2245000280 |[HOOK SPRING 2 1 |D
27 2165000090 |HOOK 2 |D
28 2051300860 |COUNTER ROLLER 6 [D
29 2165000050 |HOLDER 4 |D
30 2165000160 |HOLDER 3 2 |D
31 |*| Z245000110 |[FEED ROLLER 1 |D




Ver. 2.1 Jul. 2016 26. HRARERAESE 2 (4Y)
PAPER EXIT ASSY 2 (Outside)

Page 42
Item 42




ltem Part Number Decsription Type Qty SC
1 7245000390 |EXIT SIDE COVER 1 |D
2 2245000400 |EXIT SIDE COVER 2 1 |D
3 2245020070 |BEAM ASSY 1 |D
4 2245000360 |COVER 1 |D
5 7245000640 |SHEET 3 2 |D
6 6807033308 |RETAINING RING-E E5,Ni 2 |D
7 6809061450 |SPRING PIN 1 |D
8 2245000230 |BUSH 1 |D
9 7245000130 |SWITCH GUIDE 12 | D
10 7101404170 |SOLENOID G-1053-K12 1]|C
11 1159100070 [BUSH 2 |D
12 7245000150 |LEVER 1 |D
13 6102 WASHER SPECIAL 2 |D
14 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3fli/n4—}) 46 | D
15 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3{ffi/n f-}) 5 |[D
16 6803015229 |FLAT WASHER M3, Fe+ZC 1 |D
17 7245020110 |COVER 3 ASSY 2 |D
18 2245000440 |SPRING 2 6 |D
19 Z245000170 |HOLDER 6 |D
20 72245000530 |COUNTER ROLLER 6 |D
21 2161301830 |COUNTER ROLLER 1 |D
22 2161301870 |SPRING LEAF 4 1 |D
23 7245000320 |HOOK 2 |D
24 |*| 7245000130 [SWITCH GUIDE 12 | D




Ver. 1.0 Jul. 2013 27. #EHRER140T 1
ROLL PAPER DECK ASSY (1) 1

2\2 15 23

2\2 Q\C%& 14

[2N




Item Part Number Decsription Type Qty SC
1 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/nf-}) 57 | D
2 2161302130 |24T GEAR 1 |D
3 9000100982 |SENSOR PS117ED1 2 |B
4 9000450002 [BUSHING OCB-375 1 |D
5 6908203079 |BIND.HEAD SCREW M3x12,Fe+Zn-C(3fi/rA—}) 2 |D
6 9000730132 |BIND.HEAD SCREW M4 x4, Fe+Zn-C(3ffi/ v f-}) 2 |D
7 2051300960 [HOLDER SHAFT 3 |D
8 2166400260 |PAPER SENSOR LEAD 2 1 |D
9 9000450375 |SNAP BAND SKB-131PW 8 |D
10 2161302120 40T GEAR 1 |D
11 2161100780 [SEAL 6 1 |D
12 9000450289 |BAND 1 |D
13 9000450334 |EDGE SADDLE EDS-0607U 1 |D
14 1159100060 |BUSH B-F8-13 4 [D
15 7106704020 |CLUTCH MIC5NE-45 1 |B
16 Z051300630 |PULLEY 24T 2 1 |D
17 Z051300130 |BELT 60S3M330 1 |C
18 Z051300620 |PULLEY 24T 1 |D
19 2166400250 [PAPER SENSOR LEAD 1 |D
20 2051300640 |COLLAR 1 |D
21 6817114032 |PARALLEL PIN ©2x14,SUS303 1 |D
22 9000770006 |RING,GRIP ¢8,Fe+BK 3 [D
23 6807033310 |RETAINING RING-E E7,Ni 10 | D
24 2166700030 |CLUTCH MICBNE 1 |B




ROLL PAPER DECK ASSY (1) 2

28. #GARER14H5L 2

Ver. 1.0 Jul. 2013




ltem Part Number Decsription Type Qty SC
1 2161300870 |SPRING LEAF 6 |D
2 9000410033 |EMI CORE 1 |D
3 9000730080 |BIND.HEAD SCREW M4x18,Fe+Zn-C(31fi/n }—}) 4 |D
4 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3fi/n4—}) 4 |D
5 7051300860 |ROLLER COUNTER 1 |D
6 1159100060 [BUSH B-F8-13 2 |D
7 7051300880 |LEVER 1 |D
8 6807033307 |RETAINING RING-E E4,Ni 4 |D
9 [*| 9000101266 |SENSOR GP1A73AJO00F 1 |B
10 9000770017 |KL CLIP 2 |D
11 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fi/n f-}) 46 | D
12 6923211078 |BIND.HEAD TAPPING SCREW M3x10,Class1,Fe+Zn-C(31ffi/n-}) 2 |D
13 6807033310 |RETAINING RING-E E7,Ni 2 |D
14 9000450334 |EDGE SADDLE EDS-0607U 1 |D




Ver. 1.0 Jul. 2013 29. #AHRER14ESL 3
ROLL PAPER DECK ASSY (1) 3




Item Part Number Decsription Type Qty SC
1 [*] Z341360010 |ROLL PAPER BRAKE ASSY 1 |D
2 9000450461 |WIRE SADDLE LWS-0711Z 7 |D
3 6951421509 |SET SCREW M3x5, Fe+Bkn 1 |D
4 6807033310 |RETAINING RING-E E7,Ni 12 | D
5 Z161301980 (40T ONEWAY GEAR 1 |D
6 4211-48 SPUR GEAR 24T(p8) 2 |D
7 |*] 9000101266 |[SENSOR GP1A73AJ000F 1 | B
8 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3fffi/n f-1) 9 [D
9 9000780011 |BEARING (L-1680HHR) L-1680HHR,POP24LY121 6 |D
10 9000450334 |[EDGE SADDLE EDS-0607U 1 |D
11 1159100060 |BUSH B-F8-13 2 |D
12 6817114032 |PARALLEL PIN ©2x14,SUS303 1 |D
13 2161300080 |[BELT (60S3M633) 1 |D
14 9000370092 [CLUTCH MICBNE-09 1 |B
15 2161302130 [24T GEAR 1 |D
16 2161302120 |40T GEAR 1 |D
17 2051300611 |GEAR 36T PULLEY 24T 3 |[D




30. #G#RER14E1L 4

Ver. 1.0 Jul. 2013

ROLL PAPER DECKASSY (1) 4




Item Part Number Decsription Type Qty SC
1 6908203100 |BIND.HEAD SCREW M4x8 Fe+Zn-C(3{fli/n—}) 4 |D
2 6807033310 |RETAINING RING-E E7,Ni 6 [D
3 9000780188 |BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 1 |D
4 6923202102 |BIND.HEAD TAPPING SCREW M4x12,Class2,Fe+Zn-C(3ffi/n f-}) 8 |D
5 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 16 | D
6 6908203079 |BIND.HEAD SCREW M3x12,Fe+Zn-C(3ffli/nr—}) D
7 9000100982 |SENSOR PS117ED1 B
8 9000780019 [BEARING D




31. ¥aHRAR2HE L 1
Ver. 2.0 Apr. 2015 (USA/USK) L PADER DECK ASSY (2)

Page 33
_—ltem 18

Page 33
Item 18
/




Item Part Number Decsription Type Qty SC
0 2341490010 [ROLL PAPER DECK ASSY 2 1 |D
1 2341480010 |ROLL DECK 2 ASSY (120V) 1 |D
2 7241480040 [ROLL DECK 2 DRIVE ASSY 1 |D
3 9000730132 |BIND.HEAD SCREW M4 x4, Fe+Zn-C(3ffi/ v f-}) 4 |D




Ver. 1.0 Jul. 2013 32. #AHRER24HAT 2
ROLL PAPER DECK ASSY (2) 2




Item Part Number Decsription Type Qty SC
1 2161360010 |ROLL PAPER BRAKE ASSY 1 |D
2 2166700030 |CLUTCH MICBNE 1 |B
3 6951421509 |SET SCREW M3x5, Fe+Bkn 1 |D
4 6807033310 |RETAINING RING-E E7,Ni 14 | D
5 2161301980 [40T ONEWAY GEAR 1 |D
6 4211-48 SPUR GEAR 24T(p8) 5 |D
7 1159100060 |BUSH B-F8-13 6 |D
8 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(31ffi/n f-1) 12 | D
9 6817114032 |PARALLEL PIN ¢2x14,SUS303 4 |D
10 9000370092 [CLUTCH MICBNE-09 1 |B
11 2161400170 [KNOB (24T GEAR) 1 |D
12 9000770006 [GRIP RING ©8,Fe+BK 1 |D
13 |*[ 9000101266 |SENSOR GP1A73AJ000F 1 | B
14 9000450334 |[EDGE SADDLE EDS-0607U 2 |D
15 2161302130 [24T GEAR 2 |D
16 2161302120 |40T GEAR 2 |D
17 9000450375 |SNAP BAND SKB-131PW 2 |D
18 2161302150 |30T GEAR 1 |D




33. #GHtER24AL 3

Ver. 2.0 Apr. 2015 (USA/USK)

ROLL PAPER DECK ASSY (2) 3




Item Part Number Decsription Type Qty SC

1 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{ifi/ 1 4—}) 48 [ D
2 6908203076  [BIND.HEAD SCREW M3x6,Fe+Zn-C(3{ifi/n A—|) 10 | D
3 9000780188 |BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 2 [D
4 7241300120  |24T ONEWAY GEAR 1 1D
) Z051300960 |HOLDER SHAFT 4 |D
6 6817114032 |PARALLEL PIN ¢2x14,SUS303 11D
7 4211-48 SPUR GEAR 24T(98) 1 1D
8 —-

9 2161302130 |24T GEAR 7 |[D
10 6807033310  [RETAINING RING-E E7,Ni 15 |D
11 9000730132 |BIND.HEAD SCREW M4 x4, Fe+Zn-C(34ifi/nj-}) 4 [D
12 2161302150 |30T GEAR 1 [D
13 9000780011 |BEARING (L-1680HHR) L-1680HHR,POP24LY121 4 |D
14 Z051300611 |GEAR 36T PULLEY 24T 2 [D
15 2161460010 |GEAR BRACKET ASSY 1 1D
16 2161400390 |BELT (40S3M453) 1 [C
17 9000820011  |WASHER P8.1xP14x0.2t AR | D
17 9000820012 [WASHER ¢8.1x¢p14x0.5,BS AR | D
18 6915203100 |PAN HEAD SCREW, W/SW FW M4x8,Fe+Zn-C(3{ifi/n A—}) 3 [D
19 i

20 —

21 1159100060 |BUSH B-F8-13 2 [D
22 2161460020 |GEAR BRACKET 2 ASSY 1 1D




Ver. 1.0 Jul. 2013 34. #R#RAR2HASL 4
ROLL PAPER DECK ASSY (2) 4




Item Part Number Decsription Type Qty SC

1 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{ifi/ 1 4—}) 20 [D
2 6908203100 [BIND.HEAD SCREW M4x8,Fe+Zn-C(3{ffi/n A—|) 4 [D
3 9000780188 |BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 1 1D
4 9000780019 [BEARING 5 [D
5 6923202102  |BIND.HEAD TAPPING SCREW M4x12,Class2,Fe+Zn-C(3ffi/n4-1) 12 |D
6 6807033310 [RETAINING RING-E E7,Ni 10 | D




Ver. 1.2 Sep. 2014 35. R EERAEIL
UI ASSY




Item Part Number Decsription Type Qty SC
1 6908203101 |BIND.HEAD SCREW M4x10,Fe+Zn-C(31f/n 4—}) 8 |D
2 2346500010 |12.1inch LCD UNIT WITH TOUCH 1 |B
3 2340400100 [ARM COVER 2 1 |D
4 2340400090 |ARM COVER 1 |D
5 2340400070 [MONITOR COVER 1 |D
6 2340400080 |MONITOR COVER 2 1 |D
7 2240400030 [UI COVER 2 1 |D
8 2240400020 |UI COVER 1 |D
9 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3{fli/n —}) 13 | D
10 6923212100 |BIND.HEAD TAPPING SCREW M4x8,Fe+Zn-C(3ffi/n f-}) 2 |D
11 6914202099 |BIND.HEAD SCREW,W/OTW M4x6,Fe+Ni 1 |D
12 2240400290 |FRICTION BLOCK 1 |D
13 2340420010 [PLATE ASSY 1 |D
14 2240400320 |COLOR 3 1 |D
15 2240400090 [FRICTION PLATE 1 |D
16 2240400300 |FRICTION BLOCK 2 1 |D
17 2240400100 [PIN 4 |D
18 2240400120 |COLLAR 4 [D
19 2340400140 [PLATE 2 1 |D
20 2240400060 |BRACKET 1 |D
21 2240400070 |[BRACKET 2 1 |D
22 2340400120 |BRACKET 2 1 |D




36. sM & HAST

Ver. 2.1 Jul. 2016

PANEL ASSY

See Page 26

AN Y

A




ltem Part Number Decsription Type Qty SC
1 6923212100 |BIND.HEAD TAPPING SCREW M4x8,Fe+Zn-C(31fli/n }—}) 8 |D
2 |*| 2290420030 |[TOP COVER ASSY SYSK VERSION 1 |[D
3 7290400080 [STOP BUTTON 1 |[D
4 2340400060 |[COVER 6 1 |[D
5 7340400050 |[COVER 5 1 |[D
6 2240420040 |[COVER 24 ASSY 1 |[D
I 2240400500 |DOCUMENT TABLE 1 |D
8 |*| 2340420030 |[TONER HATCH ASSY SYSK VERSION 1 [D
9 2240400520 |ACTUATOR 1 |D
10 7290400040 [FRONT COVER 1 [D
11 2290400060 |FRONT COVER 3 1 |D
12 6102 WASHER SPECIAL 4 | D
13 2290400050 |FRONT COVER 2 2 |D
14 2240400530 |[ACTUATOR 2 1 [D
15 6923212102 |BIND.HEAD TAPPING SCREW M4x12,Class2,Fe+Zn-C(3{fi/n-1) 2 | D
16 6908203076 |BIND.HEAD SCREW M3x6,Fe+Zn-C(3ffhi/ v f-1) 8 |D
17 3500400371 |TRANSPARENT COVER 2 |D
18 6914202099 |BIND.HEAD SCREW ,W/OTW M4x6,Fe+Ni 2 |D
19 2240400550 |LEVER 2 | D
20 6908202077 |FLUSH HEAD SCREW M3x8,Fe+Ni 2 |D
21 6807033304 |RETAINING RING-E E2,Ni 4 | D
22 6807033306 |RETAINING RING-E E3,Ni 4 | D
23 2240400540 |FRONT COVER 1 |D
24 7240400570 [MANUAL FEED TABLE 2 1 |[D
25 2240400560 |MANUAL FEED TABLE 1 |D
26 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffhi/ v f-1) 42 | D
27 2240420050 |COVER 4 ASSY 1 |D
28 7240400190 |[ROLL DECK PANEL 1 [D
29 2240400580 |LEVER 2 1 |D
30 7240400201 [ROLL DECK PANEL 2 1 [D
31 2240400210 |ROLL DECK PLATE 1 |D
32 6905203076 |FLUSH HEAD SCREW M3x6,Fe+Zn-C(3ffi/ v f-1) 2 |D
33 2240400380 |COVER SIDE 2 1 |[D
34 7240400010 |COVER SIDE 1 |[D
35 6923212079 |BIND.HEAD TAPPING SCREW M3x12,Class2,Fe+Zn-C(3{fi/n -1) 4 | D
36 6923212077 |BIND.HEAD TAPPING SCREW M3x8,Class2,Fe+Zn-C(3fili/nA—}) 7 | D




ltem Part Number Decsription Type Qty SC
37 9000730173 |BIND.HEAD TAPPING SCREW, W/SW FW M4x12 Fe+Zc(3{fi/nt-}) 10 | D
38 2240420030 [PLATE 4 ASSY 2 |D
39 72290400070 |START BUTTON 1 |D
40 2340400040 |[COVER 4 1 [D
41 2340400020 |COVER 2 1 |D
42 7340400010 |[COVER 1 [D
43 7340400030 |[COVER 3 1 |D
44 6908205099 |BIND.HEAD SCREW M4x6,Fe+BK 6 [D
45 2240400330 |REAR COVER 1 |D
46

47 2240400420 |COVER 2 1 |D
48 6947203322 |CRS.Hex.HEAD BOLT ,W/SW FW M4x8, Fe+Zn-C(3ffi/n-}) 8 |D
49 |*[ Z7420800190 |LOGO PLATE 2 |D




37. EREER 1

Ver. 1.0 Jul. 2013

PCB LOCATION 1




ltem Part Number Decsription Type Qty SC
1 |*%| Z346260065 [PW13420 (K12) PCB ASSY SYSK version, PW13420 02 1 |B
2 2346260040 |[PW6654 02B PCB ASSY PW6654B 1 |[B
3 7056260050 [HV-ZD ASSY PW6693 1 |C
4 2176260090 |ERASER LED ASSY 4 | D
5 9000500439 |DC POWER SUPPLY ZWS75BAF-12 1 |B
6 7346260050 [(PW11724 PCB ASSY PW11724 00 1 |[B
I 2166600010 |HV POWER SUPPLY EUK1IMGAGOHA 1 |B
8 9000500270 |DC POWER SUPPLY LEB225F-0524-U 1 |[B
9 2346260030 |RELAY PCB ASSY 1 |B




Ver. 1.1 Jun. 2014 38 ERELER 2 (R*+ 7T &)
PCB LOCATION 2 (SCANNER PART)




ltem Part Number Decsription Type
2296260014 |D CON PW12920-02

[EY
*

2296260020 |LED DISPLAY BOARD ASSY

27296260030 [SW CONTROL BOARD ASSY

HIWIN

9000340092 |FUSE 3402.0012.11




39. N\—RAJR 1

Ver. 2.0 Apr. 2015 (USK)

HARNESS LIST 1




Item Part Number Decsription Type Qty SC
1 2166400630 [ROLL 2 HARNESS 1 |D
2 2166400460 |FAN LEAD 1 |D
3 2346400450 [HEAD SUPPLY HARNESS 1 |D
4 2056400100 |STRIP SENSOR LEAD 1 |D
5 2346400760 [USB CABLE APAP 1 |D
6 2246400780 |USB CABLE ASAP 1 |D
7 2246400690 [USB CABLE AA 1 |D
8 2246400470 |LAN TERMINAL CABLE 1 |D
9 2166400420 ([BIAS LEAD 5 1 |D
10 2346400740 |DISPLAY CABLE 1 |D
11 2056400140 ([BIAS LEAD 3 1 |D
12 2056400130 |BIAS LEAD 2 1 |D
13 9000480043 |POWER CABLE 125V 15A SJT2.5m 1 |D
14 |*| Z346400780 |AC MAIN HARNESS KCS KCS version 1 |D
15 [*]| 2346400770 |DC MAIN HARNESS KCS KCS version 1 |D
16 2056400150 |BIAS LEAD 4 1 |D
17 2346400390 (Ul POWER CABLE 1 |D
18 2166400230 |DC PAPER TERMINAL HARNESS 1 |D
19 2166400260 [PAPER SENSOR LEAD 2 1 |D
20 2166400240 |DC PAPER HARNESS 1 |D
21 2346400050 [HEAD CABLE 1 |D
22
23 2346400110 [UPPER HARNESS 1 |D
24 2246400701 |SOLENOID LEAD 1 |D
25 2246400712 [STACK SENSOR LEAD 1 |D
27 2166400620 |ROLL 1 HARNESS 1 |D
28 2166400250 [PAPER SENSOR LEAD 1 |D
29 2346400750 |DISPLAY TRANSIT CABLE 1 |D
30 2246400790 [USB CABLE WASAP 1 |D
31 [*] 2346400490 |USB 3.0 CABLE AB KCS version, 1.5m 1 |D
32 2166400640 [EARTH LEAD 6 1 |D
33 6606400570 |EARTH LEAD 1 1 |D
34 2246400080 [SSRLEAD 1 |D
35 2346400500 |KNC CABLE 1 |D
36 2346400460 [FFC CABLB A (NT$68x2) 2 |[D
37 2346400480 |FFC CABLB C 1 |D




40. N—FRRY R b 2(RF v F8)

Ver. 1.2 Sep. 2014

HARNESS LIST 2 (SCANNER PART)




Item Part Number Decsription Type Qty SC
1 2296400050 [FFC CABLE 1 150mm 1 |B
2 2296400060 |FFC CABLE 2 300mm 2 |B
3 2296400070 |FFC CABLE 3 430mm 2 |B
4 2296400040 |USB CABLE AB 1 |D
5 2296400020 [SENSOR SINGNAL HARNESS 1 |D
6 2296400010 |POWER HARNESS (DC) 1 |D
7 7296400030 [MOTOR LAED 1 |D
8 2166400640 |EARTH LAED 6 1 |D




Ver. 1.2 Sep. 2014 41 B
ACCESSORY

Page 42
Item 47
Page 42
Item 45
Page 39
Item 13

Page 13
ITEM 24



Item Part Number Decsription Type Qty SC
1 7240300010 [EXIT TRAY 2 |[D
2 7240300021 |EXIT TRAY 2 1 |D
3 7240320010 |[GUIDE ASSY 1 |D
4 7240320020 |GUIDE 2 ASSY 1 |D




Ver. 1.0 Jul. 2013

CONSUMABLE KIT (1/3)

IYy3y3y
33337,

12

999999

13




Ver. 1.2 Sep. 2014

14

42 HFEMFT Y bk (2/3)
CONSUMABLE KIT (2/3)

24

25




Ver. 1.0 Jul. 2013 42 HFERT Y bk (3/3)
CONSUMABLE KIT (3/3)

39 43

47

41

/

44 45

B




SEAL L2 ASSY

DEVELOPER SEAL KIT

Item Part Number Decsription Type Qty SC
1 2160980200 [CORONA WIRE KIT 1 | A
2 -—-- CORONA WIRE (1) ASSY CORONA WIRE KIT 1 |N
3 -—-- CORONA WIRE CORONA WIRE KIT 2 [N
4 -—-- SPRING 2 CORONA WIRE KIT 1 |N
5 -—-- WIRE SPRING CORONA WIRE KIT 4 |N
6 2160980220 |FILTER KIT 1 |A
7 — FILTER 4 FILTER KIT 1 |N
8 -—-- FILTER 3 ASSY FILTER KIT 2 [N
9 2160980040 [FUSER MAINTENANCE KIT 1 | A
10 2164400840 |ROLLER FUSING FUSER MAINTENANCE KIT 1 |B
11 2164400020 |[(BUSH FUSER MAINTENANCE KIT 2 |N
12 2160980190 |NAIL STRIPPING SET FUSER MAINTENANCE KIT (13pcs./se] 1 | B
13 2160980130 [NAIL LOWER SET FUSER MAINTENANCE KIT (6pcs./set) 1 [C
14 2160980020 |DEVELOPER MAINTENANCE KIT A 1 | A
15 -—-- SEAL 1 DEVELOPER MAINTENANCE KIT A 2 |N
16 — SEAL 23 DEVELOPER MAINTENANCE KIT A 2 [N
17 -—-- SEAL 4 DEVELOPER MAINTENANCE KIT A 2 |N
18 — SEAL 3 DEVELOPER MAINTENANCE KIT A 2 [N
19 2164610010 [ROLLER DEVELOPER (UV) DEVELOPER MAINTENANCE KIT A 1 |B
20 — SHEET 4 DEVELOPER MAINTENANCE KIT A 2 [N
21 -—-- SHEET 3 DEVELOPER MAINTENANCE KIT A 2 |N
22 — SEAL L2 ASSY DEVELOPER MAINTENANCE KIT A 1 |N
23 -—-- SEAL R2 ASSY DEVELOPER MAINTENANCE KIT A 1 |N
24 6601700500 |SCRAPER DEVELOPER MAINTENANCE KIT A 1 |D
25 2164600440 [BLADE ROLLER DEVELOPER MAINTENANCE KIT A 1 |D
26 — SHEET 2 DEVELOPER MAINTENANCE KIT A 2 [N
27 -—-- SHEET DEVELOPER MAINTENANCE KIT A 2 |N
28 2160980150 |DEVELOPER SEAL SET 1 |B
29 -—-- SEAL 1 DEVELOPER SEAL KIT 2 |N
30 — SEAL 23 DEVELOPER SEAL KIT 2 [N
31 -—-- SEAL 4 DEVELOPER SEAL KIT 2 |N
32 — SEAL 3 DEVELOPER SEAL KIT 2 [N
33
34
35
36

SEAL R2 ASSY

DEVELOPER SEAL KIT

Z\|Z




Item Part Number Decsription Type Qty SC

37 —

38 —

39 2240980100 |BRUSH DISCHARGE SET 1 ]1C
40 — BRUSH DISCHARGE ASSY BRUSH DISCHARGE SET 1 [N
41 — BRUSH DISCHARGE ASSY 2 BRUSH DISCHARGE SET 1 |N
42 — BRUSH DISCHARGE ASSY 3 BRUSH DISCHARGE SET 1 [N
43 2160980140 |BAND SET 2pcs./set 1 [C
44 2160980210 |SPACER SET t0.1:2pcs. 10.05:2pcs. t0.08:2pcs./set | 1 [ B
45 2160980161 |CAP SET 2pcs./set 1 [C
46 STARTING KIT 7170

47 2340970010 |TONERKIT 7170 2/set 1 1A




B.BREE—2—Fy b T3y

Ver. 1.2 Sep. 2014

DEHUMIDIFY KIT (OPTION)




Item Part Number Decsription Type Qty SC
0 2168080130 [(US2 DEHUMIDIFY KIT 120V 1 |D
1 9000260054 |RESISTOR 120V 1K 15W 4 |C
2 9000310061 |THERMOSTAT 2455RM-158-37 4 | B
3 2056400520 |DEHUMIDIFY HARNESS 2 2 |[D
4 2056400440 [AC PAPER HARNESS 2 1 |D
5 9000310112 |SWITCH FA2L-BA22 1 |C
6 2166400270 [AC PAPER TERMINAL HARNESS 1 |D
7 9000310137 |SWITCH SDDJE1 1 |C
8 2161100550 [SEAL 2 2 |[D
9 2161100540 |SEAL 1 |D
10 2056400280 [AC PAPER HARNESS 1 |D
11 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/n f-}) 19 | D
12 6914202099 |BIND.HEAD SCREW,W/OTW M4x6,Fe+Ni 16 | D
13 6915203082 |PAN HEAD SCREW,W/SW FW M3x20,Fe+Zn-C(3ffli/rn—}) 2 |D
14 6908206099 |BIND.HEAD SCREW M4x6,BS+Ni 4 |D
15 6806012291 |OUTER TOOTHED LOCK WASHER M4 ,Fe+Ni 4 [D
16 6908203077 |BIND.HEAD SCREW M3x8,Fe+Zn-C(3ffli/nf-}) 2 |D
17 9000450566 [BUSHING SB-2712 4 |D
18 9000450337 [BUSHING SB-2718 3 |D
19 9000450372 |SNAP BAND SKB-131PWD 12 | D
20 2161100560 |SEAL 3 1 |D
21 2161100570 |SEAL 4 2 |[D
22 2161100580 [SEAL 5 1 |D
23




4 LAY R (F T3 )

Ver. 1.2 Sep. 2014

PRINT RECIVING TRAY KIT (OPTION)




Item Part Number Decsription Type Qty SC
0 2248080060 [PRINT RECEIVING TRAY KIT 1 |D
1 Z168000070 |TRAY 4 2 |[D
2 2168000490 ([TRAY 10 1 |D
3 Z168000500 |ARM 4 1 |D
4 2168000480 |GUIDE 2 |D
5 2168000470 |RELEASE RING 6 [D
6 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/nf-}) 13 | D
7 2168000430 |PLATE 5 1 |D
8 2168000440 [PLATE®6 2 |[D
9 5705400170 |BRACKET A (KIP) 3 [D
10 2248000690 [HOLDER 2 2 |[D
11 1155400051 |FEEDING ROLLER 2 |[D
12 2248000660 |COVER 5 1 |D
13 2248000700 |COVER 6 1 |D




PRINT & ORIGINAL RECIVING TRAY KIT (OPTION)

45 BR-TJU U b—@FKB LA F Y M FTPaY)

Ver. 1.2 Sep. 2014




Item Part Number Decsription Type Qty SC
0 2248080020 [PRINT & ORIGINAL RECEIVING TRAY KIT 1 |D
1 Z168000070 |TRAY 4 2 |[D
2 2168000220 [BRACKET 2 |[D
3 2168020010 |GUIDE PLATE ASSY 1 |D
4 2168000400 |CASTER (SSTY50BN) 4 |D
5 2168000470 |RELEASE RING 6 [D
6 2168000480 |GUIDE 2 |[D
7 2168000490 |TRAY 10 1 |D
8 Z168000500 |ARM 4 1 |D
9 6908203099 |BIND.HEAD SCREW M4x6,Fe+Zn-C(3ffi/n f-}) 7 |D
10 2168000290 |SHEET 1 |D
11 2168000430 |PLATE 5 1 |D
12 2168000440 [PLATE®6 2 |D
13 5705400170 |BRACKET A (KIP) 3 [D
14 2248000690 [HOLDER 2 2 |D
15 1155400051 |FEEDING ROLLER 2 |[D
16 2248000660 |COVER 5 1 |D
17 2248000700 |COVER 6 1 |D




	KIP 7170K Parts 2.1 North America
	1. Assy 1
	2. Assy 2
	3. Engine Frame 1
	4. Engine Frame 2
	5. Engine Frame 3
	6. Engine Frame 4
	7. LED Frame
	8. Main Frame 1
	9. Main Frame 2
	10. Main Frame 3
	11. Main Frame 4
	12. Main Frame 5
	13. Scanner 1
	14. Scanner 2
	15. Scanner 3
	16. Scanner 4
	17. IM Corona
	18. TS Corona
	19. Dev 1
	20. Dev 2
	21. Toner Hopper
	22. Inner Feeder
	23. Fuser Upper
	24. Fuser Lower
	25. Fuser Exit
	26. Paper Exit 2
	27. Roll Deck 1 - 1
	28. Roll Deck 1 - 2
	29. Roll Deck 1 - 3
	30. Roll Deck 1 - 4
	31. Roll Deck 2 - 1
	32. Roll Deck 2 - 2
	33. Roll Deck 2 - 3
	34. Roll Deck 2 - 4
	35. UI
	36. Covers / Panels
	37. PCBs Printer 1
	38. PCBs Scanner 1
	39. Wire Harness Printer
	40. Wire Harness Scanner
	41. Accessory
	42. PM Parts Kits
	43. Dehumidifier (option)
	44. Print Tray (option) 
	45. Print & Org Tray (option)



